

Medication	Instructions
albuterol HFA 90	2 puffs every 4 hours as needed
aspirin 81 mg	1 daily
beclomethasone HFA 40	2 puffs twice a day
carvedilol 25 mg	1 twice daily
chlorthalidone 25 mg	1 daily
citalopram 20 mg	1 daily
gabapentin 600 mg	1 twice daily
insulin glargine 28 units	28 units at bedtime
losartan 100 mg	1 daily
metformin 1000 mg	1 twice daily
naproxen 500 mg	1 twice daily
omeprazole 40 mg	1 daily
prednisone 20 mg	2 daily
simvastatin 40 mg	1 daily
terbinafine 250 mg	1 daily for 12 weeks
zolpidem 5 mg	1 at bedtime